



**COVID 19 (nCorona) Virus Outbreak Control and Prevention State Cell**  
**Health & Family Welfare Department**  
**Government of Kerala**

---

**COVID-19 – Advisory for Patient admissions to COVID First-Line Treatment Centre (CFLTC)– Reg**

**No.31/F2/2020/Health - 28<sup>th</sup> March 2020**

The World Health Organization (WHO) has declared COVID 19 pandemic affecting more than 199 countries. Due to the inflow of persons from affected countries, Kerala has strengthened the surveillance and control measures against the disease. Since more number of primary contacts are turning positive, and more number of patients are being admitted, some centres need be identified as COVID First Line Treatment Centres. The district administration should decide if the centres can be designated as COVID first-line treatment centre based on the following specifications.

**COVID First-Line treatment centre**

**Definition**

The centre identified as COVID Health care centre should treat all mild and moderate symptomatic persons under surveillance and should be utilised for treating positive cases, when need arises.

They are the primary level health care centres for providing care to less serious cases and referral of serious cases to the COVID Hospitals to avoid crowding directly in the COVID Hospital and wastage of resources.

The COVID first-line treatment centres should be coded green colour

The following service delivery should be ensured in COVID first Line treatment centre

- The district administration can identify as many centres for this purpose in line with protocols for isolation.

- The district administration should prepare the list of health care professionals and post them to the health care centre.
- Logistics, necessary drugs and consumables should be made available.
- As per the prescribed guidelines, the mild symptoms and category A can be treated at these centres, as per revised interim treatment guidelines issued by GOK Health and family welfare department on 24 march2020 31/2020/Health.
- The staff should be trained in the treatment guidelines.
- All the treatment guidelines and the reference protocols should be printed and made visible in the treatment area
- The identified centres should have an observation area, treatment area, at least 10-25 beds for observation.
- Any centre with 10-25 beds should have the following staff pattern. If there are more than 25beds, sufficient staff may be made available accordingly.
  - Doctors- 8 in rotation
  - Staff nurse -12
  - Pharmacist-3
  - Cleaning staff- 10
  - Health care volunteer- 6
  - Security-3
- There should be an OP register, admission register, inpatient register with symptom checklist register for OP and IP cases.
- Adequate signage should be displayed in the waiting area, treatment areas and patient area
- A daily report should be sent to district control room
- The centre should conduct OP from 8 AM till 6 PM in rotation. Ensure ward duty and night duty also.
- There should be a triage area, in front of the OPD, to conduct screening based on a symptom check list
- Emergency reporting should be done if any person admitted is found missing from the hospital
- Should have provision for biomedical waste management & general waste management.

## DRUG LIST FOR FIRST LINE TREATMENT CENTERS

Serial Number	Name of the Drug/consumable	Quantity
01	Tab Paracetamol 500 mg	10000
02	Tab Cetrizine 10mg	3000
03	Tab Salbutamol 4mg	2000
04	Tab Chlorpheneramine maleate 4mg	2000
05	Tab Metformin 500mg	1000
06	Tab Amlodipine 5mg	1000
07	Tab Atorvastatin 10mg	1000
08	Tab Losartan Pottassium 50 mg	1000
09	Tab Eteophylline theophylline	1000
10	Tab Glimipride 1mg	1000
11	Cap Amoxycillin 250 mg	1000
12	Cap Amoxycillin 500 mg	1000
13	Tab Ciprofloxacin 500mg	1000
14	Tab Metronidazole 400mg	1000
15	Tab Pantoprazole 40mg	2000
16	Tab Domperidone 10mg	1000
17	Tab Ondansetron 4mg	1000
18	Calamine lotion	200
19	Salbutamol expectorant	1000
20	Mixture expectorant	300
21	Tab Prednisolone 10mg	1000
22	Tab Doxycycline 100mg	1000
23	Tab Amoxicillin and Clavulanic acid 625 mg	1000
24	Inj Paracetamol	500
25	Injection Ranitidine	1000
26	Inj Hydrocortisone	300
27	Inj Avil	300
28	Inj ondansetron	300
29	Inj Pantoprazole	500
30	IV Fluids RL,NS,DNS,5%Dextrose	500 each
31	Insulin 30/70	500
32	ORS	5000
	Specific Drugs	
33	Tab Hydroxychloroquine	500
34	Tab Azithromycin	1000
35	Tab Oseltamivir	500
	Other items	
36	Surgical spirit	30

37	Adhesive tape	10
38	Non adhesive bandage	10
39	IV set	1000
40	Needle (18,20,22,24 G)	300 each
41	IV canula(16,18,20G)	300 each
42	Syringe (2cc,5cc)	500 each

  
**Principal Secretary**